PARTS CATALOGUE
XT150GK-2C

Kinroad xintian Motorcycle Manufacture co., 1td

1 of 18



F-01

¥ igend LAY YL AR o HE

Ref. No Function Code Chinese Description Part Name Reqd. No. Remark
1 [KA2C1010002 ZEBRA FRAME COMP. 1
2 |KA101330030 L EER HANDLE BAR, BRAKE&REVERSE 2
3 |KA003400000 gy (FR) FWE COVER LEVER 2
4 |GB5787-86 INFRE L BERE M8 X 16 BOLT, FLANGE M8 X 16 4
5  |KA101340030 TR T SPRING CABLE 2
6 |KA106220000 HIREE CABLE COMP. THROTTLE 1
7 |KA106210000 TR £ CABLE COMP. PARKING BRAKE 1
8  |KA106230000 (EREEES CABLE COMP. REMERSE 1
9  |KA106220100-1 B BRACKET 2
10  [GB/T882-86 B PIN 2
11 |GB/T91-86 JFI4Y 1.6X16 PIN 1.6X16 2
12 |KA003330000 JEI AR AR FOOT PLATE. RUBBER 4

2 of 18



13 |KA003330100 IS A I AR R T BOLT, FOOT PLATE.RUBBER 8
14 |KA003330200 TR R WASHER, FOOT PLATE. RUBBER 8
15 [KA003330300 JIE B RS R R B NUT, FOOT PLATE.RUBBER 8
16 |KA2C4100000 KAT A HEAD LAMP ASSY. 2
17 |GB5787-86 INFHTE LB M8 X 45 BOLT, -FLANGE M8X 45 2
18 |GB6187-86 7N AL FBEREMS NUT FLANGE M8 2
19 ]KA003080000 FX % 1
20 [KA004010000 R KEY SET-IGNITION SWITCH COMP. 1
21 |KA004020000 S KIFR: ENGINE STOP BUTTON 1
22 |KA004030000 EUIPIPS TOPLIGHT SWITCH 1
23 |GB845-85 HIHEETST4. 2X 16, F4¢ 2

3 of 18



5 Direhd AR e iy e

Ref. No Function Code Chinese Description Part Name Reqd. No. Remark
1 KA003020000 AR [ 2 IEAE T COVER STEERING COMP. 1
2 GB5787-86 INFAVE B AEME X 12 BOLT, FLANGE M6 X 12 3
3 KA003310000 77 1) 4% STEERING ~ COMP. 1
4 KA10171001A 12 [y STEERING SHAFT 1
5 KA101021000 J7 AR Je ek & BUSH. STEERING SHAFT 2
6 GB/T95-85 SEED 20 WASHER 20 1
7 GB/T894-86 At P B T Y CIRCLIP 220 1
8 GB5787-86 IS A L IEAEMB X 25 BOLT, FLANGE M8X 25 6
9 KA006010400 e 1a) ST SEEERING KNUCKLE 1
10  [KA10601011A AR a4 STEERING GEAR 1
11 |KA006010300 B2k 55 DUST COVER. R. BALL JOINT 1
12 |KA106010300 B i 1 DUST COVER. L BALL JOINT 1
13 [KA00153001A AR 1) i [ 52 AR STEERING GEAR BRACKET 2
14 |GB6187-86 INFHTE S H USRS NUT FLANGE M8 8
15 |KA10601111A AT ERCK ROD END 2

4 of 18



16  |KA10601051A Joy AEHEN TIE ROD 2
17 |KA006010240 J7 1) STEERING BALL JOINT 2
18 [KA10601121A FRA B SLEEVE 2
19 |KA003320000 IR E PUSH ROD, MASTER 1
20  |KA003320000-1 RIENH eSS RUBBER, PAD 1
21 |GB5787-86 INFAVE B AEME X 16 BOLT, FLANGE M5X 16 4
22  |GB6187-86 NS H BE REMS NUT FLANGE M5 4
23 |KA0O0115001A A AR PEDAL.  COMP., THROTTLE 1
24 |KA00116001A R AR AL PEDAL.  COMP. ,  BRAKE 1
25  |KA001820030 AT SPRING, THROTTLE PEDAL 1
26  |KA001810030 R BT SPRING, BRAKE PEDAL 1
27  |KA101024000 AR e A COLLAR, PEDAL :
28  [53391-BCA0-0000-0C FIZEPEATHE M8 X 221 BOLT M8X 221 1
29  |53393-BCA0-0000-0C AR M8 X 145 BOLT M8 X 145 1
30 |GB5787-86 NAE IR M8 X35 BOLT, FLANGE M8 X35 2
31  |KA101350000 ES S A BRACKET, CYLINDER ASSY, 1
32  |GB5787-86 AR M8 X 40 BOLT, FLANGE M8 X 40 2
33 |GB6170-86 7N FHMERENS NUTMS 2

5 of 18



F-03

6

5 Dretd FHL A FR e 54 G SEs
Ref. No Function Code Chinese Description Part Name Reqd. No. Remark

1 KA2C1010003 PRE AL RIGHT BRUSH GUARD BAR , MAIN 2

2 KA101070000 PRES AL AT BRUSH GUARD BAR , CENTER 2

3 KA003070000 Bidr i+l £ (o 25) BUSH, BRUSH GUARD BAR (925) 4

4 GB5787-86 INFHIE SRR M8 X 55 BOLT FLANGE M8X55 4

5 50199-BCA0—-0000-0C R—# R-WASHER 12

6 GB5787-86 INFHTE SRR M8 X 50 BOLT FLANGE M8X50 4

7 GB6187-86 NAEE HBUERE (M8) LOCK NUT FLANGE (M8) 4

6 of 18



F-04

/'— 14 \@ 1&19“ Lzz T

2
! 515/2/33\/' ' é\ ; >°
34 o 7
&5{/5/ 32 “* . 28
R g - //
BGQ’ s 31
35 5
s o, ——= N -
5—= | 30
S Wy
Frs IhfEh HSL 4 FR YA TR B T
Ref. No Function Code Chinese Description Part Name Reqd. No. Remark
1 KA00603001A SRS KNUCKLE SUPPORT, RH 1
2 KA00602001A R L KNUCKLE SUPPORT, LH 1
3 KA00631001B Bl s ABSORBER ASSY. FR. 2
4 GB5787-86 INHE S MI0X 40X 1. 25 BOLT FLANGE M10X40X1.25 4
5 GB6187-86 INHVELS BB RE (M10X1.25)  |LOCK NUT FLANGE M10X 1. 25 16
6 KA10117001A AR A SUSPENSTON ARM COMP, UPPER 2
7 GB6187-86 INFHTE S H B RE NS LOCK NUT FLANGE M8 2
8 KA101023000 EE e At E BUSH, ARM ASSY., UPPER 4
9 KA101010300 i EEEERALE SPACER, CENTER 2
10 [51191-BCA0-0000-0C R BB M8 X 105 BOLT M8X 105 2
11 |GB/T91-86 FF 1451, 6 X 30 PIN 1.6X30 4
12 |GB6178-86 N RS REREML2 X 1. 25 NUT M12X 1. 25 4
13 [GB/T93-87 B2 SPRING WASHER 12 4
14 [KA001590030 KRR SPACER, BALL HEAD 4
15 [KA003340000 % 1) il By 2D EE. RUBBER DUST COVER 4
16  [KA105310100-2 RIENCS DISC, FR. BRAKE 2
17 |GB5783-2000 INH L IZAEMG X 12 BOLT M6 X 12 12

7 of 18




18 |KA005440000 JHF 47X 25-7 DUST SEAL 47 X 25-7 2
19 [KA005520000 Ik 6204 BEARING 6204 2
20 |44901-BCAO-0000-0C TRAREE AR M10 BOLT, TIRE M10 8
21  [KA005040030 FIEeES HUB, FR. WHEEL 2
22 196100-62030 &k 6203 BEARING 6203 2
23 [91202-BCA0-0000 yha 42X27-7.3 DUST SEAL, 42 X27-7.3 2
24 |KA2C5030000 HAB19X 7-8 TIRE, FR. 19X7-8 2
25  |KA005010000 FIERL €S RIM, FR. 2
26  |KA005030100 ST INTAKE, TIRE 2
27  |KA005030200 SUIMETE CAP, TIRE INTAKE 2
28  |44301-BCAO-0000-0C FIER RS SPACER, FR. HUB 2
29  |GB6178-86 PN TR REM14 X 1. 5 NUT M14X 1.5 2
30 [GB/T91-86 FF 1452. 5X 30 PIN 2.5X30 2
31 [KA003350000 Ja a5 CAP, FR. WHEEL 2
32 |KA10118001A TR R SUSPENSION ARM COMP, LOWER 2
33 |51291-BCA0-0000-0C R R 2 BB M10 X80 BOLT M10 X80 4
34 |KA101022000 R e e BUSH, SUSPENSION ARM LOWER 8
35 |KA001670030 TEHEED S DUST CAP, SUSPENSTON LOWER 8
36 |KA003410000 O 20X ©2. 5 RUBBER RING ®20X ®2.5 8

8 of 18



F-05

36

13 14
fot) EEiG
A iy
Ff s 18 21
g ~J 20
19 ° 5
24
. 25
%_,. 28
27
75 Tinehd eSS4 FR i X
Ref. No Function Code Chinese Description Part Name Reqgd. No. Remark
1 KA2C1030000 Ja R REAR SWING ARM COMP. 1
2 KA101010100 LEhE RUBBER BUSH, SWING ARM 2
3 KA00632001B JE IR A ABSORBER ASSY. RR. 2
4 GB5787-86 SAVE LI M10 X 40 BOLT FLANGE M10 X 40 4
5 GB6187-86 INSAVEE HABURRE M10 LOCK NUT FLANGE M10 12
6 KA005060030 Jade AXLE COMP., RR. 1
7 KA005220030 o R REAR SPROCKET 1
8 GB5787-86 INAVE IR M8 X 35 BOLT FLANGE M8 X 35 4
9 GB6187-86 INAHTEE H PSR M8 LOCK NUT FLANGE M8 14
10 [KA105310200-2 Jo BRI A AL DISC, RR. BRAKE 1
11 |GB5787-86 INFHIE SRR M8 X 25 BOLT FLANGE M8 X 20 4
12 |[KA005430000 i 50X 34-7 DUST SEAL 50X 34-7 2
13 |KA005070030 S5 FE Al A e HOUSING COMP, RR.AXLE BRG 2
14 [KA005530000 ik 6206 R7Z BEARING 6206 RZ 2
15  |KA005420000 T 28 X 42—7 DUST SEAL 42X28-7.3 2
16 |KA001570030 Joi B Al K R BEARING BASE 2

9 of 18




17 |GB5787-86 INFHTE SRR M8 X 40 BOLT FLANGE M8 X 40 6
18 |KA2C5050000 G # HUB, RR.AXLE 2
19 [44901-BCA0-0000-0C RS TR (M10) BOLT, TIRE (M10) 8
20 |KA005020000 JaFEMREE10-8 RIM, REAR 2
21  |KA2C5040000 B JH18X9. 5-8 TIRE, RR. 18X9.5-8 2
22 |KA005030100 Mg INTAKE, TIRE 2
23 |KA005030200 UIMETE CAP, TTRE INTAKE 2
24 |KA001580030 JE HE M AR HOLDER, RR.WHEEL CAP 2
25  |94110-17B01-0C P (916) FLAT WASHER ( ¢16. 5) 2
26 |GB6178-86 75 R REML6 X 1. 5 NUT M16X1.5 2
27  |GB/T91-86 TF 1453 2X 32 PIN3. 2 X 32 2
28  |KA003350000 Ja i & CAP, RR. WHEEL 2
29  |KA004070000 & Hith BATTERY 1
30 |KA003360000 5 H i CUSHION, BATTERY 1
31 |KA003030000 & Hh COVER, BATTERY 1
32 |KA001600030 & HB s R PRESSURE PLATE, BATTERY 1
33 |KA001230030 & Hi i ke AT SHORT ROD, BATTERY 1
34 [KA001220030 & KR LONG ROD, BATTERY 1
35 |GB6187-86 INAHTE S HBUERE M6 LOCK NUT FLANGE M6 2
36  [KA005230000 BEZL10A DRIVE CHAIN 2

10 of 18



F-06 7
__.-'-‘
:I'J
18 )
J{ﬁ? ] g
e A
15
P Thfet I E A BELA TR Ko /i
Ref. No Function Code Chinese Description Part Name Reqd. No. Remark

1 KA2C1040000 Ja & 2Ll CARRIER COMP., REAR 1
2 GB5787-86 AR IR M8 X 45 BOLT FLANGE M8 X 45 2
3 GB6187-86 INFHTES H PSR M8 LOCK NUT FLANGE M8 10
4 KA2C1050000 Rit/ESEs SUPPORTER, CARRIER 2
5 GB5787-86 INFHTE SRR M10 X 40 BOLT FLANGE M10 X 40 4
6 GB6187-86 NSRS HABERE M10 LOCK NUT FLANGE M10 4
7 KA004110000 Ja Bk TAIL LAMP ASSY. 1
8 KA003100000 Jii B A BA INSULATING PAD A, TATL LIGHT 2
9 KA003110000 Ja BT di B INSULATING PAD B, TAIL LIGHT 2
10 |GB6187-86 N HBUERE (M5) NUT FLANGE M5 2
11 |KA107010200-1 i JoE LEFT SEAT ASSY 1
12 |KA107010100-1 A7 s RIGHT SEAT ASSY 1
13 [KA107080000-1 T RS BELT. SAFETY 1
14 |KA107080100-1 Ry B BOLT BELT. SAFETY 5
15  |KA20705001A NEE RATL SET. SEAT 2

11 of 18




16  |GB5787-86 INAE IR M8 X 16 BOLT FLANGE M8X 16 8
17 |KA202060000 yHAE TANK, COMP. FUEL 1
18  |KA002060100 THAE 5 CAP, COMP. FUEL TANK 1
19 |KA003220000 SRE TUBE COMP. VACUUM 1
20  |KA002070000 RG] CHECK VALVE 1
21 |KA003370000 AR T RUBBER RING 4
22 |17519-BCA0-0000—-0C GRAE COLLAR, INNER 4
23 |GB/T95-87 D 6 FLAT WASHER 06 4
24  |GB5787-86 INAVE SRR M6 X 30 BOLT FLANGE M6 X 30 4
25  |GB6187-86 INFHTE S HBUEERE M6 LOCK NUT FLANGE M6 6
26  |KA002080000 AT R COCK, FUEL ASSY. 1
27  |KA001870050 IR CIRCLIP, AIR PIPE 2
28  |KA002090000 JuREr FILTER 1
29  |KA001860050 s R CIRCLIP, FUEL TUBE 4
30  [KA003230000 =i TUBE COMP. VACUUM 1
31  |KA001850050 PRI MT TUBE SPRING T 2
32 |KA003210100 T TUBE COMP. FUEL. T 1
33 |KA003210200 AT TUBE COMP. FUEL. 11 1
34 |KA001830050 PRy TTT TUBE SPRING 1T 1

12 of 18



F-07

FPs | ThAer L A Fr e LR 5 i

Ref. No [Function Code Chinese Description Part Name Reqd. No Remark
1 KA002030100 YRS AR COVER, AIR CLEANER 1
2 KA002030000 PEAS AL CASE COMP. , ATR CLEANER 1
3 KA002030100 4R ELEMENT, AIR CLEANER 1
4 KA002030100 TPELE TRAP COMP, AIR CLEANER 1
5 KA003370000 AR T RUBBER RING 4
6 17519-BCA0—-0000-0C G E COLLAR, INNER 3
7 GB/T95-87 S 6 FLAT WASHER 06 3
8 GB5787-86 INAEE IR M6 X 30 BOLT FLANGE M6 X 30 3
9 GB6187-86 INAHTE S H PR RE M6 LOCK NUT FLANGE M6 4
10  [KA0O151001A X YE A ] AR BRACKET, ATR CLEANER ASSY 1
11 |50333-BCAO-0000 At 2238 e p it & COLLAR, ENGINE MOUNTING LINK 1
12 [90191-BCA0-0001-0C AT 22 B2 M10 X 52 BOLT FLANGE M10X52 1
13 |GB6187-86 INAE S BB RE M10 X 1. 25 LOCK NUT FLANGE M10 X1.25 4
14 [KA2C1060000 AT LINK COMP, ENGINE MOUNT 1
15  [90293-BCAO0-0000-0C PHEEIERE M12X 1. 25 NUT, ENGINE MOUNT LINK M12X1.25 1
16  |52155-BCA0-0000 Serh Ay H WASHER, BUFFER PAD 1
17 |KA001550030 SRIP AR SPACER, ENGINE MOUNT LINK 1

13 of 18



18 |52152-BCA0-0000-0C b R 21 COLLAR, ENGINE MOUNT LINK 1
19 |KA003390000 0 2R 22 kg 1 P BUFFER PAD, ENGINE MOUNT LINK 1
20  |52155-BCA0-0000 Ze i s WASHER, BUFFER PAD 1
21 |GB6187-86 FNFAVEE HAEERE (M12X1.25)  |LOCK NUT ELANGE M12 X1.25 1
22 KA001740030 AT E R UPPER PRESSURE PLATE, ENGINE HANGER 1
23 |KA001730030 AT T AR MOUNTING PLATE, ENGINE HANGER 1
24 |GB/T70-86 S FBEAEMLOX 1. 25 X 45 BOLT, HEX IN M10X 1. 25X 45 2
25  |KA2C4300000 ILEERE SUB-WIRING HARNESS 1
26 |KA2C4200000 F L4 MATN WIRE HARNESS 1
27  |KA004090000 e A COTL COMP. IGNITION 1
28 |GB5787-86 INFHTE SR M6 X 25 BOLT FLANGE M6 X 25 1
29  |GB/T93-87 Jike WASHER , SPRING 06 2
30 [KA004040000 1 U RECTIFIER COMP, REGULATE 1
31 |GB5787-86 INFHTE SR M6 X 25 BOLT FLANGE M6 X 25 1
32 |KA004080000 C.D. L. sk s C.D. T.UNIT 1
33 |KA004050000 A A 2K HL 2 STARTING RELAY 1
34 |KA004060000 EERLEN RESISTOR 10W 10Q 1
35  |KB253200000 HL2% o WIRING BOX 1
36 T RELIRETME X 75 ”+” HEAD BOLT M6X75 2
37  |KB2S1300000 HoZEHH TRATLER HATCH HOOK 1
38 |GB5787-86 INFAVE MBS M8 X 1. 25X 25 BOLT FLANGE M8 X 1. 25X 25 2
39  [KB251400000 Ho ) e e S TRATLER HATCH 1
40  |GB6187-86 INAHTEE H PSR M8 LOCK NUT FLANGE M8 2
41 NI AEM12X25 NUT M12X25 1
42 |KA00162001A RS EEFE E COVER, DRIVE SPROCKET 1
43 |GB/T818-85 +FEELIBETMG X 8 BOLT M5X 8 2

14 of 18



F-08

FPs | ThAen 44 TR YL AR A T

Ref. No [Function Code Chinese Description Part Name Reqd. No. Remark
1 KA002010000-1 AL ENGINE ASSY 1
2 KA002030000 HEAIH 7 A ) MUFFLER COMP. , EX 1
3 |KA002040100 HEA A B GASKET, EX. PTPE 1
4 KA001710030 HEAE SN E RACK SUPPORT, MUFFLER 1
5 KA002050100 W X i CLAMP 1
6 KA002050000 W R\ A BOOT, SIDE CASE 1
7 52121-BCA0—0000-0C eSS SPACER, ENGINE MOUNT 1
8 KA002030100 YELE KA CIRCLIP COMP. 1
9 KA002020000 ARk CARBURETOR ASSY 1
10  [KA00561001A FEEEn o5y REVERSE ASSY. 1
11 |KA005210030 RS EEEE DRIVE SPROCKET 1
12 |[KA001650130 B8 L HER BRACKET, REVERSE 1
13 |KA001650230 319 gy R BRACKET ARM, REVERSE 1
14 |23808-BCA0-0010-0C B w3 E SPACER, REVERSE 1
15 |90301-TCB0-0000-0C T 2 KB RE M6 X 35 NUT, MUFFLER JOINT, M6 X35 2

15 of 18



16  |GB5787-86 INHE A MI0X 1. 25X 25 BOLT FLANGE M10X1.25X25 3
17 |GB5787-86 INHVE IR M6 X 25 BOLT FLANGE M6X25 1
18  |GB6187-86 INVE RS HAEREE (M6) LOCK NUT FLANGE (M6) 1
19  [GB/T70-86 7S IEETM8 X 35 BOLT, HEX IN 6
20 |GB6187-86 IRV S HATERE (M16 X 1. 5) LOCK NUT FLANGE (M16X1.5) 1
21 |GB5787-86 INFRVE LB M10X 1. 25X 35 BOLT FLANGE M10X 1.25X 35 1
22  |GB5787-86 NV LR RS M8 X 40 BOLT FLANGE M8 X 40 1
23  |GB6187-86 NS HAAERE (M10) LOCK NUT FLANGE (M10) 1
24  |GB6187-86 INFAVE S HAaERE  (MS) LOCK NUT FLANGE (M8) 1
25  [52129-BCA0-0000-0C o AREh M10X 191 BOLT M10X 191 1

16 of 18



F-09

% 3
- 08
90—

17

15

10

lr:!!faggrrqsr —

g | Dinehd HHL A FR D = %

Ref. No |Function Code Chinese Description Part Name Reqgd. No. Remark
1 24810-BCA0-0000 Al GEAR CASE , R 1
2 24820-BCA0-0000 iR GEAR CASE , L 1
3 24840-BCA0-0000 FH £ [ 5 75 COVER, GEAR SHITING YOKE 1
4 91001-60030-0000 LHPES BEARING 6003 DDU 1
5 24830-BCA0-0000 R A A COURTER GEAR SHAFT COMP . 1
6 24832-BCA0-0000 IR 55 #e ] BUSHING, DRIVE GEAR 1
7 24831-BCA0-0000 IR A A fe DRIVE GEAR 1
8 24833-BCA0-0000 e B COLLAR, DRIVE GEAR 1
9 24839-BCA0-0000 MiES) RUBBER OTL SEAR 1
10 [91111-BCA0-0000 7K HK2820 NEEDLE BEARING 28X 35X 20 1
11 [90191-BCA0-0000 PEFEME X 40 BOLT, M8X40 3
12 |GB/T93-87 S g WASHER , SPRING o8 3
13 |24838-BCA0-0000 Y i SPRING, GEAR SHIFTING YOKE 1
14 |94510-12000-0E K5 CIRCLIP (& 12) 1
15  |24837-BCA0-0000 LD GEAR SHIFTING YOKE 1
16 [93600-06020-0B T RELIRETME X 20 BOLT, M6X 20 2
17 |94010-08B01-0A yay;:: 1=kl 355 NUT HEX 8MM 3

17 of 18



10

11

e

13

16

_.

T
o

Ml T |
e T

T

o=t

16

g &

5 |DhEERS HHSL R D EA = %E
Ref. No [Function Code Chinese Description Part Name Reqgd. No. Remark
1 KA105310000-2 il 5 5 Jsk ik FOUR-CALIPER BRAKE ASSY 1
2 KA105310100-2 TJEAT PUSH ROD, 'MASTER 1
3 KA003130000 FIEEP/EUT BRACKEY, ' FRONT FENDER 2
4 KA003140000 Ja AR SR REAR FENDER 2
5 KAO0135001A HIZE £ e AR S 48 FRONT FENDER, L 1
6 KA00136001A FIESEE SR FRONT FENDER, R 1
7 KAOO137001A Zr G £ i S A REAR FENDER, L 1
8 KA00138001A i a e i 4 REAR FENDER, R 1
9 GB/T882-86 B4 GiivE fLe2) 6 X 30 PIN 6X 30 1
10 |GB/T91-86 FELI4Y 1.6X 16 PIN 1.6X 16 1
11 GB5787-86 ISR M8 X 35 BOLT FLANGE M8X 35 2
12 |GB5787-86 INFEVE S W2 M8 X 25 BOLT FLANGE M8X 25 2
13 GB/T93-87 FRIAG WASHER , SPRTNG o8 2
14  |GB5787-86 INFEVE S WERE M8 X 96 BOLT FLANGE M8X 96 1
15  |GB5787-86 INHEE IR MBX 12 BOLT FLANGE M8X 12 1
16  |GB5787-86 INFEVE S WEHRE M6 X 16 BOLT FLANGE M6 X 16 12
17 GB6187-86 SNV S HBUERE (M6) LOCK NUT FLANGE (M6) 12
18  |GB5787-86 INFEVE S WERE M8 X 16 BOLT FLANGE M8X 16 2
19 GB5787-86 ISR M6 X 35 BOLT FLANGE M6 X 35 2
20  |GB/T93-87 G WASHER , SPRING @6 2
21  [GB6170-86 AVl 256 NUTM6 2

18 of 18




	F1

